
1 
 

The energy implication of climate change on urban wastewater systems 1 
 2 
1. Introduction 3 
Wastewater treatment plants (WWTPs) are important energy users in the US, representing around 24 % of 4 
a typical municipality’s energy budget (Edward III, 2004) and around 0.6 % of the nation’s total energy 5 
consumption (Soares et al., 2017). Energy used in WWTPs contributes to 46.4 million metric tons/year of 6 
greenhouse gas emissions in the US (Griffiths-Sattenspiel and Wilson, 2009), in addition to the small but 7 
indispensable amounts of greenhouse gases that are directly released during the treatment processes (Zhao 8 
et al., 2019). Furthermore, a comparable amount of energy is indirectly consumed throughout the supply 9 
[...]
understood. To address this issue, statistical methods have been applied. Carstensen et al. (1998) found that 41 
a simple regression model based on measured data performed significantly better than a complex 42 
hydrological model in predicting a WWTP’s hydraulic load (Carstensen et al., 1998). Langeveld et al. 43 
(2014) adopted an empirical approach to study the diurnal dynamics of wastewater composition in relation 44 
to climate and predicted the chemical oxygen demand and the ammonium concentrations of the influent 45 
wastewater (Langeveld et al., 2014). Wang et al. (2017) analyzed the influence of cold and warm seasons 46 

https://www.sciencedirect.com/topics/engineering/kinetic
https://www.sciencedirect.com/topics/earth-and-planetary-sciences/residual-flow
https://www.sciencedirect.com/topics/social-sciences/heat


2 
 

on a Norwegian WWTP using correlation analysis and showed that snow melting has a significant impact 47 
on the quantity and quality of wastewater influent in cold climate area (Wang et al., 2017). None of these 48 
studies, however, further linked climate’s influence to the embedded energy of wastewater treatment.  49 

 50 
During the last decade, there has also been a proliferation of life cycle assessment (LCA) studies 51 
investigating both energy consumptions and productions from WWTPs considering construction, operation, 52 
and end-of-life stages (Mo et al., 2011). These LCAs often include a system boundary of upstream processes 53 
(wastewater collection and transport to the plant) (Lassaux et al., 2007), core processes (treatment processes 54 
in the plant) (Tangsubkul et al., 2006), and downstream processes (the production of by-products such as 55 
electricity/heat by biogas or the residuals and their recycling) (Mo and Zhang, 2012). Functional units based 56 
upon unit volume of wastewater being treated have been commonly adopted. Previously reported net life 57 
cycle energy use in WWTPs ranged from 0.09-1.37 kWh/m3 (Bodik and Kubaska, 2013; CEC, 2005; 58 
McCarty et al., 2011; Mo and Zhang, 2012; Plappally, 2012; Silvestre et al., 2015; Stillwell et al., 2010; 59 
Wang, H. et al., 2016; Wilkinson, 2000). While these LCAs offer important insights into WWTPs’ life 60 
cycle energy compositions, they are mostly static analyses based upon temporally averaged inventory data, 61 
which cannot be easily extrapolated to investigate potential future changes under climate change. Only a 62 
few studies have examined the dynamic relationship between climate and the life cycle energy of water or 63 
wastewater systems. Santana et al. (2014) adopted a linear regression analysis combined with relative 64 
importance analysis to determine the influence of water quality on the embodied energy of a drinking water 65 
treatment plant. They found that the influent water quality variation can cause up to 14.5 % variation in 66 
total operational embodied energy, mainly due to different treatment chemical dosage requirement (Santana 67 
et al., 2014). Mo et al. (2016) and Stang et al. (2018) combined multivariate, regression, and relative 68 
importance analyses to investigate the influence of climate and water quality changes on the energy and 69 
chemical consumptions in drinking water supply. They found future climate change can either increase or 70 
decrease the life cycle energy of water supply depending on geographic locations and treatment processes 71 
(Mo et al., 2016; Stang et al., 2018). Li et al. (2018) is by far the only study that investigated the influence 72 
of rainfall changes on the life cycle energy demand of WWTPs through comprehensive correlation and 73 
regression analyses. They found a positive relationship between rainfall and the studied WWTP’s 74 
environmental impacts, including global warming, acidification, and photochemical ozone creation. 75 
However, future climate scenarios were not used in their prediction of the WWTPs’ dependence on energy.  76 

 77 
Accordingly, this study aims to develop a generalizable modeling and assessment framework to investigate 78 
the influence of climate change on WWTPs’ life cycle energy consumption and recovery, considering a 79 
system boundary that includes the upstream, core, and downstream processes. This modeling and 80 
assessment framework includes a correlation analysis between climate and raw wastewater quantity and 81 
quality indicators, as well as regression and relative importance analyses that further link climate and 82 
wastewater quantity and quality indicators with the life cycle energy consumption and recovery at the 83 
WWTPs. The modeling framework was then applied to a WWTP located in Boston, MA. This study allows 84 
generation of new knowledge and understandings in the following areas: 1) the influence of future climate 85 
change on raw wastewater quantity and quality, 2) the influence of climate on future changes in the 86 
volumetric and total energy consumption (direct and indirect) and generation towards the end of the century, 87 
and 3) the influence of climate change on the seasonal energy consumption (direct and indirect) and 88 
generation patterns.  89 
 90 
2. Methods 91 
This study adopted life cycle assessment as a framework to inventory the historic WWTP direct and indirect 92 
energy consumptions and energy recoveries. The influence of climate change on the energy use and 93 

https://www.sciencedirect.com/topics/engineering/by-product
https://www.sciencedirect.com/topics/engineering/biogas


3 
 

generation at the WWTPs was then quantified through integrated correlation, regression, and relative 94 
importance analyses as described in detail in the following sub-sections. 95 
 96 
2.1. Study site description 97 
Deer Island wastewater treatment plant (DIWWTP), located in Boston, Massachusetts, owned and operated 98 
by the Massachusetts Water Resources Authority, is the second largest WWTP in the US. It provides 99 
wastewater treatment services to 2.2 million people (32 % of the state population) in 43 communities (1350 100 
km2 service area) of the greater Boston area. Around 93 % of its service area is served by separate sanitary 101 
and stormwater systems, while 7 % is served by combined sewers. However, only about half of the annual 102 
flow treated at the DIWWTP is sanitary flow, with the remaining flow being groundwater infiltration and 103 
stormwater inflow (I/I) entering the separated sewer system, as well as stormwater from combined sewers 104 
(MWRA, 2013). The average daily flow to the plant is 1.36 million m3 and the plant has a peak wet weather 105 
capacity of 4.81 million m3 per day. The plant employs a treatment process that consists of primary and 106 
secondary treatment, followed by disinfection and dechlorination. The detailed treatment process and 107 
chemicals applied are outlined in Figure 1. The types of energy directly used onsite are electricity and 108 
diesel. Electricity is primarily used for wastewater pumping and treatment as well as for administrative and 109 
support activities. Diesel is used as a backup power supply. Additionally, sludge is treated for phosphorous 110 
removal, thickened, and anaerobically digested. The biogas is combusted in a CHP system onsite to offset 111 
the plant’s electricity and heating demand. The digested sludge is pumped to a residual pellet plant, where 112 
it is processed into fertilizer pellets. However, given the residual pellet plant is a separate entity beyond the 113 
DIWWTP, production of the fertilizer pellets in the pellet plant was not included in the system boundary 114 
of the current study.  115 
 116 

 117 
Figure 1 The treatment process and the chemicals used in the Deer Island Wastewater Treatment Plant 118 

 119 
Six electric power sources are currently available for the DIWWTP: grid electricity, the electricity 120 
recovered from the CHP system, diesel electricity generation (as backup), onsite hydropower generation, 121 
onsite wind turbines, and onsite solar photovoltaic arrays. The CHP system consists of two steam turbine 122 
generators (STG) of 18 and 1.2-MW power, respectively. The backup power system consists two 123 
combustion turbine generators (CTGs) with a capacity of 52 MW. However, diesel electricity generation 124 
was not included in the current study due to the intermittent and uncertain nature of its usages. The amount 125 
of energy provided by diesel is also insignificant as compared to the total operational energy consumption 126 
(2.5 %). The hydropower facility generates electricity from the treated wastewater prior to discharge into 127 
effluent outfall tunnel using two 1.1-MW Kaplan hydroelectric turbine generators. The onsite wind and 128 

Centrifuge 

Thickener

Sludge 

Digesters

Gravity 

Thickener

Primary 

Sedimentation

Secondary 

Reactors 
Secondary 

Sedimentation
Disinfection

Dechlorination

Pump 

Station

Hydrogen 

Peroxide

Sodium 

Hypochlorite

Sodium 

Bisulf ite

North & 

South 

Headw orks

Ferrous/Ferric 

Chloride
Polymer

Pelletizing 

Plant

Water 

Bodies

Electricity, Diesel



4 
 

solar electricity generations are also not included in this study because they are not directly linked with 129 
wastewater characteristics.  130 
 131 
In this study, historic monthly precipitation, wastewater quantity and quality, treatment chemical use, and 132 
energy use and generation data were directly obtained from the DIWWTP, supplemented by temperature 133 
and snowfall data from the National Climate Data Center for Station USW00014739 in Boston, MA 134 
(NOAA, 2017). Table 1 shows a summary of the data that have been used by this study.  135 
  136 



5 
 

Table 1 Annual variations in climate, wastewater characteristics, energy consumption, and energy offset of the Deer 137 
Island Wastewater Treatment Plant 138 

Data item Time period 
Minimum 
monthly 
value 

Average 
monthly 

value 

Maximum 
monthly 
value 

Usage/Application 

C
li

m
a

te
 Temperature (°C) 

Jul 2000-Apr 
2017 

-7.17 11.09 25.17 

N.A. Precipitation (m) 
Jul 2000-Apr 

2017 
0.02 0.09 0.38 

Snowfall (m) 
Jul 2000-Apr 

2017 
0.00 0.12 1.65 

W
a

s
te

w
a

te
r 

c
h

a
ra

c
te

ri
s

ti
c

s
 

Influent flowrate (m3/s) 
Jul 2000-Apr 

2017 
9.40 14.61 31.79 

N.A. 

Water temperature (°C) 
Jan 2007-Oct 

2017 
12.71 17.52 22.97 

pH 
Jan 2007-Oct 

2017 
6.31 6.64 6.85 

TSS (mg/L) 
Jul 2006-Aug 

2018 
89.42 183.72 281.55 

BOD5 (mg/L) 
Jul 2006-Aug 

2018 
83.22 172.89 269.66 

COD (mg/L) 
Jan 2010-Aug 

2018 
173.79 391.97 551.47 

C
h

e
m

ic
a

l 
u

s
e
 

Hydrogen peroxide (mL/m3) 
Jul 2004-Apr 

2017 
0.00 1.70 11.94 Pretreatment & Odor control  

Sodium hypochlorite 
(mL/m3) 

Jul 2004-Apr 
2017 

5.62 12.11 22.00 Disinfection  

Sodium bisulfite (mL/m3) 
Jul 2004-Apr 

2017 
0.00 0.93 1.52 Dechlorination 

Ferrous/Ferric chloride 
(g/m3) 

Jul 2004-Apr 
2017 

0.44 1.48 3.20 
Control the formation of struvite and 
reduce H2S in biogas for emission 
control 

Polymer (g/m3) 
Jul 2004-Apr 

2017 
0.02 0.15 0.35 Used for sludge thickening  

E
n

e
rg

y
 u

s
e
 

Support facilities (MJ/m3) 
Jul 2006-Apr 

2017 
0.03 0.07 0.11 

Office, laboratory, maintenance shops 
and warehouse, including a small-
scale replica of the plant secondary 
treatment to test and compare a 
variety of biological and physical 
treatment processes on a large scale 
before those processes become part 
of the full-scale facility. 

Pumping (MJ/m3) 
Jul 2006-Apr 

2017 
0.31 0.34 0.37 

Used for lifting collected urban 
wastewater to the head of the plant 
(46 m) 

Primary treatment (MJ/m3) 
Jul 2006-Apr 

2017 
0.08 0.16 0.25 

Used for non-suspended solids 
settlement 

Secondary treatment 
(MJ/m3) 

Jul 2006-Apr 
2017 

0.18 0.37 0.61 

Used for onsite oxygen generation for 
pure oxygen-activated sludge system 
and non-settleable solids removal 
through biological and gravity 
treatment 

Residual processing 
(MJ/m3) 

Jul 2006-Apr 
2017 

0.07 0.19 0.31 

Used for sludge thickening of primary 
and secondary sludge, pumping of 
sludge and anaerobic digestion of 
sludge. 

Thermal plant (MJ/m3) 
Jul 2006-Apr 

2017 
0.04 0.10 0.15 

Used for thermal energy production 
for processes and facility heating and 
power generation 

E
n

e
rg

y
 o

ff
s

e
t Steam turbine generation 

(MJ/m3) 
Jul 2006-Apr 

2017 
0.76 2.17 3.15 

Electricity generated from steam 
produced from utilization of methane 
gas generated from sludge digestion 
in boilers  

Methane gas (MJ/m3) 
Jul 2003-Apr 

2015 
0.00 1.89 3.36 

Byproduct of sludge digestion 
Used for heating and power 
generation 

Hydropower (MJ/m3) 
Jul 2006-Apr 

2017 
0.00 0.04 0.06 

Generated from the effluent water of 
the plant 

 139 
2.2. Life cycle energy estimation 140 
Life cycle energy was calculated using Eqs. (1) and (2) in this study. It includes three components: 1) direct 141 
energy, which includes all types of energy that is directly used onsite of the WWTPs; 2) indirect energy, 142 
which includes the energy embodied in the supply chain of the chemicals used during the operation of the 143 
WWTPs; and 3) energy offset, which includes energy that is recovered through the CHP system (through 144 



6 
 

steam turbine generation) and the onsite hydropower generation. The present study focuses on the operation 145 
stage of the WWTPs because the construction and end-of-life phases of the WWTPs are less relevant to 146 
climate change (Mo et al., 2016).  147 
𝑉𝐶𝐸𝐷𝑡 = 𝑉𝐶𝐸𝐷𝑑𝑖𝑟𝑒𝑐𝑡 + 𝑉𝐶𝐸𝐷𝑖𝑛𝑑𝑖𝑟𝑒𝑐𝑡 − 𝑉𝐶𝐸𝐷𝑜𝑓𝑓𝑠𝑒𝑡 = ∑ 𝑃𝐸𝑖 𝑖

× 𝐸𝑖 + ∑ 𝑃𝐸𝑗𝑗 × 𝐸𝑗 − ∑ 𝑃𝐸𝑘 × 𝐸𝑘𝑘  148 

            Eq. (1) 149 
𝐶𝐸𝐷𝑡 = 𝑉𝐶𝐸𝐷𝑡 × 𝑄𝑡          Eq. (2) 150 
Where, 151 

VCED = volumetric cumulative energy demand of wastewater services in month t, MJ/m3; 152 
E = volumetric energy use / chemical use / energy offset in wastewater services, (MJ or ml or g) 153 
/m3; 154 
PE= primary energy content, as listed in Table 2, MJ of primary energy;  155 
i = energy use index for items listed under “Energy use” in Table 1; 156 
j = chemical species index for items listed under “Chemical use” in Table 1;  157 
k = energy offset index for items listed under “Energy offset” in Table 1; 158 
CEDt= cumulative energy demand of wastewater services in month t, MJ; and 159 
Qt = total volume of the influent wastewater during month t, m3. 160 

 161 
The Ecoinvent 3 and the USLCI databases embedded in the SimaPro software (version 9.0.033) and the 162 
“Cumulative Energy Demand V1.09” method were utilized to calculate the life cycle energy of the 163 
DIWWTP (Jassal et al., 2013). A list of the data entries used in SimaPro is provided in Table 2. Steam 164 
turbine and hydropower generation was assumed to replace electricity supply from the grid.   165 
 166 

Table 2 Data entries in SimaPro corresponding to each type of energy implication and their unit primary energy 167 
content 168 

 Chemical / 
energy types 

SimaPro entries Unit primary 
energy content 
(MJ) 

Direct 
energy use 

Electricity (MJ) Electricity, at eGrid, NEWE, 2010/kWh/RNA 2.26 

Indirect 
energy use 

Hydrogen 
Peroxide (mL) 

Hydrogen peroxide, without water, in 50 % solution state (GLO)| 
market for | Alloc Def, U 

0.03 

Sodium 
hypochlorite (mL) 

Sodium hypochlorite, without water, in 15 % solution state (GLO)| 
market for | Alloc Def, U 

0.02 

Bisulfite (mL) Sodium hydrogen sulfite (GLO)| market for | Alloc Def, U 0.05 

Polymer (g) Cationic resin (GLO)| market for | Alloc Def, U 0.04 

Ferrous / Ferric 
Chloride (g) 

Iron (III) chloride, without water, in 40 % solution state (GLO)| market 
for | Alloc Def, U 

0.02 

Energy 
offset 

Steam turbine 
generator (MJ) 

Electricity, at eGrid, NEWE, 2010/kWh/RNA 2.26 

Hydropower (MJ) Electricity, at eGrid, NEWE, 2010/kWh/RNA 2.26 

 169 
2.3. Multivariate and multi-linear regression analyses 170 
Multivariate and multi-linear regression analyses were conducted to model the climate’s influence on the 171 
influent wastewater characteristics as well as the required treatment. A multivariate analysis and a Principal 172 